[image: image1.png]rLiCHT FO3 Lirc
[




PROTOCOL – CHF/PULMONARY EDEMA

PURPOSE:
To establish guidelines for care of patient with Congestive Heart Failure/Pulmonary Edema.

PROCEDURE:

1. Initial Assessment & General Standing Orders.
2. Assess rhythm.  If dysrhythmia, see appropriate rhythm protocol.

3. If cardiac ischemia suspected, give Aspirin 324 mg PO (4x81mg) chewed (unless already given or true allergy to aspirin
).  See Protocol – Acute Coronary Syndrome.
4. Position patient upright if no spine problem.

5. If intubated or have ability for CPAP
, consider adding PEEP beginning with 5 mm Hg.

6. If SBP < 100 mm Hg or signs of hypoperfusion, see Protocol – Cardiogenic Shock.  Inotropic support may be necessary.
7. If SBP > 100 mmHg administer:

A. Lasix 40-80 mg (0.5-1 mg/kg)
 IV or (daily dose + 20) mg IV.

B. Give NTG 0.4 mg SL repeat q 3-5 min PRN continued dyspnea, then NTG drip
 at 10-20 mcg/min, titrate up 5-15 mcg/min q 3 min PRN dyspnea relieved or SBP < 100 mmHg (or 30 mmHg less than baseline).
C. Morphine 2-4 mg IV every 5 minutes PRN dyspnea up to 10 mg.

8. If SBP > 100 mmHg and not less than 30 mmHg below baseline, give short acting ACE inhibitor
 if available.
· Captopril (Capoten) 6.25-12.5 mg IV
9. If patient becomes hypotensive SBP < 100 mmHg (or signs of hypoperfusion):

A. Decrease or hold vasoactive meds.

B. If no response, administer normal saline 250 cc IV bolus may repeat up to 2000 cc.  Hold if moderate-severe pulmonary edema exists or develops.

C. If no response, see Protocol - Cardiogenic Shock and contact medical control.

10. If wheezing, consider giving albuterol (Proventil, Ventolin) HHN 2.5-5mg (Peds dose: 0.1-0.2 mg/kg, max 5 mg/dose).  May repeat q 5-10 min x 2 PRN moderate – severe respiratory distress.  If  Ipratropium (Atrovent) available, may give 0.5 mg concurrently with albuterol HHN
11. Treat any underlying cause accordingly.
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� True allergy to aspirin are rash/hives and/or angioedema/anaphylaxis.  If patient gets upset stomach from aspirin, this is not a true allergy, and for ACS we should still give aspirin.


� If CPAP mask available, start FiO2 at 0.6 with PEEP of 5 and increase to FiO2 of .95 with PEEP of 10 to get Pulse Ox > 90%.  Reduce PEEP or remove CPAP if SBP < 100 mmHg.


� Lower dose of Lasix (40 mg or 0.5 mg/kg) for patients who have never had CHF before.  Higher dose of Lasix (80mg or 1 mg/kg) for patients who have had CHF before.


� Alternative to NTG drip is Nesiritide (Natrecor) 2 mcg/kg bolus over 60 seconds followed by 0.01 mcg/kg/min infusion.  Nesiritide is b-type natriuretic peptide and stimulates cGMP production to relax vascular smooth muscle.  If SBP drops to < 100 mmHg, discontinue Nesiritide and treat BP.  If SBP returns to > 100 mmHg, restart Nesiritide infusion with 30% reduction in dosage (no bolus if restarted).


� Contraindication to ACE- Inhibitors: hypersensitivity or angioedema to ACE inhibitor; idiopathic or hereditary angioedema; bilalteral renal artery stenosis; pregnancy.
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